g Spare parts catalogue
Catalogue de piéces détachées
Ersatztellkatalog
Catalogo de piezas de repuesto
Catalogo parti di ricambio




Wereserve therightto carry out at any time whatsoover, without notice and without the obligationto up-dat’e‘this

booklet, any modifications to parts or supplies of accessories as may be deemed necessary for techmcal or’,

commercial reasons. » L
Reproduction, multiplication or translation in full or in part is not permitted wnthout written authonsatnon.

_Nods nous réservons le droit d'apporter, sans préavis ni obligation de mise 4 jour de ce catalogue, les -

modifications rendues nécessaires pour des raisons techniques ou commerciales.
Les reproductions ou traductions, méme partielles, sont interdites sans autorisations écrite de notre part..

Wir behalten uns vor das Recht notwendige Aenderungen einzufuehren, ohne Voranzeige und ohne Verpflich-
tung diese Herausgabe auf den letzten Stand zu bringen.

Nachdruck, Verwelfaeltlgung oder Uebersetzung, auch auszagsweise, nstohneschnfthche Genehmigung nicht
criaubt.

.

modificaciones necesarias por razones tdcnicas o comerciales.

Las reproducclones o traducciones, incluso parciales, estan prohibidas sin aulonzacnén escrita dc nuestra‘ﬁ'

parte.

Ci riserviamo 1I diritto di apportare, ‘senza preavvnso e senza l'obbligo dn aggiornare questa pubbhcazxone. Ie .

modifiche eventualmente necessarie per.qualunque necessita tecnica o commerc:ale
Rlproduzwne. anche parziale, vxetata senza nostra autorizzazione scritta. -

PN V,‘ R § s r"{ %o
‘*‘%33 A A

- Nos reservamos el derecho de aportar, sin previo aviso ni obhgacxén de puesta al dia de este catéloqo las - i




IEFACE

*or technical reasons and lor simplili-
n. the Mustrations in this catalogue
nly by way of example.

UIDE FOR CONSULTATION OF THE
ALOGUE

ldentily in the table 00.00 -Table
x - the table to be consuiled.

Every table is composed ol two
3

anlarged view ol the arlncles is shown
he lirst page.

iables giving part numbers, quanti-
relating lo the eng'ine and evenlual
arvations are shown on the second
e.

IULES FOR ORDERING

All orders must be written and sent 10
INIDIESEL, Spare Parts Dept., with
‘oltowing relerences:

luantities requested

'an no.

lumber ol order, method ol shipment,
Ic

For urgent orders orin case of doubt,
necessary to ingicate the serial num-
and the year ol production ol the
ine and as much uselul information
sibile 1o identily the part.

ENMERAL

Arny quenes concerning yow orders
pare parls must hear the number and
rof the order and:-orthe number of the
S invoice.

Any complaints regarding shipments
it be presented within 8 days [rom
:ipt of the goods. ; '
Any mistakes deriving {rom the tran-
ssion or incorrect inlerpretation of
ent orders taken by telephone, tele-

m or telex will be chargeable to the

iributor who passed the order. -

1. PREFACE

1.1. Pour des raisons techniques et de
simplicité lesillustrations de ce catalogue
sont seulement fournies a titre indicatil.

2. METHODE DE CONSULTATION DU
CATALOGUE

2.1. Rechercher sur la page 00.00 «Index
des planches» le numéro de la planche a
consulter.

2.2. Chaque plance est composé de 2
pages.

La premiére page ‘montre 1a vue eclatée
des piéces.

La deuxiéme page donne les symboles,
les quantités pour moteur ainsi que les
observations éventuelles.

3. INSTRUCTIONS POUR COMMANDES
DE PIECES
3.1. Toutes les commandes doivenl étre

adressées 8 NANNIDIESEL avec les élé--

ments suivants:

— Quanlité demandée

— Code de Ia piéce

— Numéro de commande, mode d'expé-

dition, elc.

3.2. Pour des commandes urgentcs ouen
cas de doule, il est nécessaire d'indiquer

le numeéro de séries et I"année de fabrica-

lion du moleur ainsi que un maximum

d'informations permettant d'identifier la

piéce,

4. GENERALITES

4.1. Toutrenseignement concernantvotrs
commande de piéces détachées doit
comporter le numéro et la date do la
commande et/ou le numéro et la date de
la facture de vente.

4.2. Toute réclamalion concernan! I'ex-
pédition doit étre faite sous 8 jours 4 dater
dela récepnon de la commande. .
4.3. Toute erreuir découlant ‘de chpedn-

tion ou d'une mauvaise interprétation-
d'une commande urgente enregistrée par )
“'téléphone, télégramme ou télex sera'ala -

1. VORREDE
1.1. Die Bilder dieses Katalogs sind nur
indikativ.

2. LEITUNG FUER KATALOGKONSUL-
TIERUNG

2.1. Suchen Sie auf Seite 00.00 «Tabel-
lenverzeichnis» die banoetigte Tabelle.
2.2, Jede Tabelle hat zwei Seiten.

Die erste Scile zeigt den vergroesserten
Querschnitt der Teile.

Die zweite zeigt Katalognummer, Menge
und eventuelle Bemerkungen.

3. ANWEISUNG FUER ERSATZTEILBE-
STELLUNGEN

3.1. Bestellungen bilte getippt adressiert
an NANNIDIESEL, Ersatzteilabteilung.
mit Angabe von:

— Quantitaet

— Erzatzteilkode

— Aultragsnummer, Versandweg usw.
3.2. Fuer dringendeBestellungenoder im
Zweileliall, geben Sie immer Motornum-
mer und Herstelljahr an und alle moegli-
che Informationen um den Teil zu identi-
lizieren.

4. ALLGEMEINE

4.1. Jede Anfrage, die sich aul Ihre Ersatz-
leilbestellung bezieht, soll immer Bestell-
nummer, Bestelldatum und/oder Rech-
nungnummer angeben.

4.2. Reklamationen die sich auf Sendun-

gen beziehen, sollen max. 8 Tage nach |

Erhalt der Ware zugesandt werden,

4.3, Fehler, verursachtvon nichtrichtigen
Daten, im Falle einer dringenden Bestel-
lung per Telephon oder Fernschreiben,

sind dem Verltreter, welcher den Auftrag -

erteill hat, zuzuschreiben.

charge du dlstnbuleur qut a p'\sse Ia"

commande.- -

[

1. PREFACIO
1.1, Porrazones.écnicasy de simplicidad

las ilustraciones de este catdlogo sé facili-

tan unicamente a tltulo indicativo.
A

2. METODO DE CONSULTA DEL CATA-
LOGO “

2.1. Buscar en la pagina 00.00 --lndxce de
tas laminas»; el numero de la lamina a
consultar. . §

2.2. Cada lamina se compone de 2 pagi-
nas. La prifiera pagina muestra una vista
del despiece. La segunda pdigina da las
referencias, las cantidades por motor asi
como las observnciones evenluales,

3. lNSTRUCClONES PARA PEDIR LAS
PIEZAS

3.1. Todos los pedidos deben ser dirigi- .

dos a NANNIDIESEL con los elementos

siguientes:

— Cantidad pedida

— Codigo de la piezas

— Numero de pedido, forma de expedi-
cion elc.

3,2, Para pedidos urgentes o en caso de

duda, es necesario indicar el numero de

serie del motor y el afo de fabricacién asi

como el maximo posible de informacion

lo cual permita identilicar las piczas.

4. GENERALIDADES

4.1. Toda informacion o todo dato acerca
de su pedido de piezas da recambio debe
lievar el nimero y la fecha de pedido y/o
el nimeroylafechadelafacturadeventa.
4,2. Toda reclamacién relativa a la expe-
dicién debe ser realizada en los 8 dias a
contar desde la fecha de recepcion del
pedido:

4.3. Todo error procedente de la expedi-
cidén o de la mala interpretacién de un
pedido urgente realizado por teléfono,

. telegrama o lelex seré a cargo del distri-
- bundor«que ha pasado d:cho pedldo. S0

'

4.3, G_!l ‘érrori‘che dériveranno dalla tra- )
":smissione o interpretazione non'esatta di’
dati, ‘in‘ca‘so‘dior‘dihi'tnrg’entinmezzolcle~

1. PREFAZIONE

s
1.1. Per molivi tecnici e di sempliflicazione
leillustrazionidel presente calalogo Sono
puramente indicalive.

2. GUIDA PER LA CONSULTAZIONE
DEL CATALOGO

2.1. Identificare nella tabella 00.00 «Indice
delle tavole~ 1a tabella da consullare.

2.2, Ogni tavola & composta da due lac-
ciate, =‘~'

Sulla prima facciata & rappresentam la
vista esplosa dei parncolqn. )

Sulla seconda lacciata sono rappresen-
tate le tabelle con i codici di ordinazione,
le quantita riterite al motore e le eventuali
osservazioni,

3. NORME PER LE ORBINAZIONI.

3.1. Tutle le ordinazioni devono essere

daltiloscrilte ed inviate alla NANNIDIE-

SEL — Servizio Ricambi — con i sequents

riferimenti:

— Quantila di richiesta

— Codice de! pezzo

— Numero di ordine, modalita dr spedi-
zione, elc.

3.2. Per gliordiniurgentioin caso di dub-

bio & necessario indicare il numero di

matricola e l'anno di produzione dol

motore ed il maggiore numero di dali utih

all'identificazione del ricambio.

4. GENERALITA

4.1. Ogn: domanda’ di chiarimento n-
guardante Vostre ordinazioni di parti v
ricambio deveindicare il numero eladata
dell’ordine e/o il numero della lanura di
vendita. .

4.2, 1 reclami rxguardantl le spedizioni
devono essere presentali entro 8 gnorm
dalla data di riceviménto della merce.




! ! ‘1 1 !
DESCRIPTION - BROUP i DESCRIPTION g GROUP,
. PR ! Cl !
CRANK CASE/CYLINDERS ; oiﬁoqf b SEA wATEh PUMP f 47.01! f
OIL PAN --OJL PUMP 1 01,01,y INTAKE: MANIFOLD 151,001 -
TIMING CASE ' 5 02.005; _5‘ OI;‘EXTRACTION PUMP i 60.00i i o

CYLINDER HEAD COVER 1 05.00, | MANUAL START 1 69.001 1
CYLINDER HEAD - '{_og.oog_ i ' STARTER MOTOR { 7o.oof {
VALVES & SPRINGS 1 10,00y | ALTERNATOR ASSY. STD. 1 73.001 -
TIMING GEAR - CAMSHAFT - 5 11.005 5 ALTERNATOR SPARE PARTS f 73;01},' 5
SPEED CONTROL ; 14.00 | INSTRUMENT PANEL STD. 1 74.00¢
DRIVE SPEED coNquL ; 14.011 ! INSTRUMENT PANEL LXP. b7g01t !
CRANKSHAFT PISTONS 1 16,00, | INSTRUMENT PANEL . y 74,027
CRANKSHAFT 115.01! ! INSTRUMENT PANEL STD. t75.00!
FLYWHEEL ,17.00, | INSTRUMENT PANEL LXP. 7501
FUEL FEED PUMP 5'20.005 | INSTRUMENT PANEL L 75.02¢ !
INJECTION & FUEL PUMP 1 21.00, , FLYWHEEL HOUSING 1 80.00, .|
INJECTION PUMP 1 21.01! ! REVERSING GEAR ' g2.00! !
INJECTION LINES NOZZLES . 22.00, , TOOLS - GASKET SET L 90:00;
NOZZLE HOLDER 1 22.01! ! ENGINE MOUNT ' 91.00! !
FUEL FILTER ASSY. ! 23.00] | .SPARE PARTS KIT L 95.00;
0IL FILTER ASSY. 13100t ! SHAFT COUPLING ' 96.00! !
GRP. CIRCULATION 43,00, | i o
EXHAUST MANIFOLD L45.000 ! : Lo
SEA WATER PUMP ASSY. [ 4700, ; L
- ! 1o ! 1!

INDEX 00.00 b mannidie PEEmETS | GROUP DESCRIPTION 00.00 Ly 000004

! IR ' 4 i I
DATE R | n
& D




-

1<Zee s ':_

e bt G St Gimr Simm pems Peme Smm S Sam Gms Seas Svms $mm S Bt $is S Give Soms Pom Sms Bam S So P G Snm b

CATALOGUE FOREWORD SYMBOLS

OBSOLETE .

- REPLACED BY K
" REPLACE TOGETHER WITH .............
REPLACE TOGETHER WITH ......... ... AND MINOR

ACCESSORY '
ONLY FOR' U.S.A.
SEE REMARKS

SPECIAL EXCHANGE CONDTIONS
'WHEN REQUIRED o
COMMERCIAL

SPORT
UP TO ENGINE NUMBER .

FROM ENGINE NUMBER .....

/)
/{)

0 goe 100 LUY

PARTS ",







£

L e
"EM PANT.N

1 160101

490103
Aon1ns !
490105
4501064
49n1nz7
490108
490109
490122
490111
490113
490112
150115
490116
490117
490118
490119
504N4 4
493114
493115
493116

N-—‘D‘OCG\JO\U.-L\WN—\DCCX.\JJ\\II-‘\UJ

I~

153117

493118
493119
493120
160121

500110
490123
490124
163126
490919

W Y 3 N LT W WUy

- o o - - u-—--—-————'-—-——-—————-—-——--—--.——-—_—-.-—_-——-——-——--———_— - o - — - > s e - P

3.90H

L

QTY D E S CRIP.T I O.N 47

e I O S R NS I, TN U N S

Y
A OO0 = A =l e

o]

NIPPLE,REDUCTION

L S e

CRANKCASE,CPL.3. 90
\ *

CAP,FREEZE

CAP,FREEZE

CAP, FREEZE
CAP,FREEZE
PLUG,SNCK

PLUG,SOCK -

PLUG,S0OCK

"PIN,CYLIMDRICAL

PIL,CYLIVDRICAL =

PIN,PIPE

PIN,PIPE
LINER,CYLINDER
0-RING

COVER,WATER'CRANKCASE

GASKET ,WATER COVER
BCLT,M 64X 18

PUMP _0IL CPL.
GASKET ,0IL PUMP
BOLT

*

GEAR,O0IL PUMP DRIVE

‘KEY,FEATHER H=-HE

NUT,M10
WASHER,CLAW D10
PAN,NIL 3, 90

GASKET,0IL PAN 3. 90

BCLT,M10X 9
WASHER,SPRING D A

FILTER,0.IL PAN 3.90-4,.110

BOLT,M 8X 16

H=HE

3/4

- REMAR

1 i
J 8

KS

J L

ITEM

34
35

37
38

40
41
42
43
YA
45

36

i L J

PART .M

493129,
140140 7
160141 ,
49N142 4

490119 4

490127/

432132 4.

493207
493203
493204
851701

NN NN

QTY* 0" F

'FAoKFT RING

T ;
i
1

C-RING
DIP°TICK NIL LEVEL
GUIDE,TUBE OIL

*A
PLUG OIL DRAIN

ELBOWET /8X10%1, 5MF

FITTING,PRESS cwITcn M10

GASKET ,RING 10X71, 5.

SUITCH ASI,PRES, D ?B M

SCRIPTION

»CIL FILTER 3 0N .
9“H/HEJ{W“
DIPQTICYV
CGASKETL0IL GAUGE -
BOLT uré 18

U D S0 5 0 G 6 e S% SR SN T 0 T B T G D S G B M G G G S e G MG T A Y Y S B S G SO0 b b St S Y St s St ey e o e S ES G i G ST s s G G s ST e G B4 e Geb T AR e Gmn A W Gy Ao S e Gmt S GRe

3.9.

RFMA"K‘)@,;

- — ey - - — -







TEM BanTON QTY DE'S C R IP T I'0 NE ESCRIPTI 0N
1 160121, 1 PAN,OLL 3. 90 !
2 500110, 1 GASKET,0IL PAN 3. 90 !
3490123, 18 BOLT,M1NX 9 . !
4 490124 18 WASHER,SPRING D 6 !
5 163126, 1 FILTER,0IL PAN 3. 90 4.110 !
4 490919/, 1 ROLT,M -8X 16 ' !
7 493129 / 1 0-RING,0IL FILTER 3. 9n !
8 490127, 1 PLUG,O0IL DRAIN - ::s !
9 432132/ 1 GAS KFT RING e !
|
‘ !
- !
! .
L
I
!
!
!
!
1}
: ! |
: T _
‘ !
!
!
|
v
! :
. !._' . :
, ;
!
!
! ‘

ENGINE TyYPE ! 4 © . 1 GROUP DE§CR1PT¢0N,
3.904 ‘ ! B 1 0IL PAN = 0IL PUM
e o e wm e _-_——-Q———---————--! l——---—-—-—__——---
D ATE B o o 1 '
16/02/87 ! : ) !

e e o e e e e e e o e 2 o i S e e o e e e o o e o PR TC
‘ e e






e i L s L i { ] L i i

) XU o e . . "o . PR l
EM PART.N QTY D E S CR I P T I ON

" REMARKS

1 1502017/ 1 COVER,TIMING CASE CPL.-HE-

- o ORDER 1
3 1502n2 2 PLUG,PIN S
4 490203: '3 0= RING o
3 4902047/ 1 PIN,TIMING coven
A 4902057 1 GASKET,TIMING CASE =H=-. . -,
7 490207, 7 BOLT,M éX 60 - R
§ 4902087 5 BOLT,M 6X 65
9 4902097 1 ROLT,HM 6% 70
0 490210+ 1 BOLT ,
1 490124, 14 WASHER,SPRING D 6
2 151133 7 4 NUT,M & T
3 490213 ¢/ 1,scAL oIL -
4 4901247 4 wAsHFR SPRING D 6
5 4931317 1 ASSY,VALVE RELIEF :
* : _ o ORDER 15
f 493132 , 1 0-RING Ll T
3 490222, 1 COVER,INJ.TIMING et
7 491734, 1 GASKET S
ENGINETE TYPE I ' ! GROUP DESCPIPTION'
3.90H . v ! TIMIMG CASE
____________________ [Rp— | : | ot s o e o o et e e s e e e e
D ATE ! . : 1
9704/ 87 ! ' ! -



1050004




S S S
EM PART.N QTY. D E S CR I P T I.0N

L J . ] { )| L J L b, L J . J L J

" REMARKS ITEM PART.N.QTYSY € S .C.R I P T.I.O:

500501, COVER,CYLINDER HEAD 3. 90

1 1 . !
2 5n05N02/ 1 GASKET,COVER CYLIHEAD.3. 90 !
3 490503 /7 3 NUT,CAP : !
4 490505/ "'3 GASKET,RING ' !
5 4905Nn6 ¢ 3 COVER, DECOMPRESSION 2 60-3, !
6 490507+ 3 GASKET,COVER - SR !
7 490508/ 6 BOLT,M 6X 14 . !
8 49051N7 1 CAP, FILLIN( 0IL !
9 4905117 1 0=-RING h S : !
0 500503 , 1 SHAFT, DECOMPRFQSION 3.90 !
1 490513, 3 ROLT DECOMPRFS@ION ’ !
2 490514, 3 NUT,M 5 T !
3 490515, 1 O~ PING ’ !
4 49N517 , 1 SUPPORT, DECOMMPRES wIRE !
'5 490508+ 2 BOLT,M 6X 14 !
6 490519, 1 SPRING, DCCOMPRE . o !
7 490520~ 1 BOLT ,” S !
8 490124/ 1 WASHER,SPRING D & . | !
9 490303 ¢y 1 PLATE,BREATHER ELEMENT !
'N 490302 7 1 HOUSING,BREATHER ELEMENT - !
1 490305 , 1 FILTER, BRFATHER'ELEMENTv, !
2 490306 , 1 SHIELD,O0IL BREATHEP ! _
)3 490307 » 2 SCREW,Mm 35X a0 S f !
', 490308 / 1 PIPE, BREATHFRt' AR !
o |
: 1
. I
. 1
::A I
|
!
I
!
ENGINE TYPE ! | T = . I GROUP DESCRIPTION'
3.90H R L ' ' : 1 CYLINDER HEAD COVE







; . § ‘L i . L
'EM PAHT.N @TY D E § CR I PT

N
Il
|2
13
|5
16
|7
i g
19

>N~

oL L

490901 7 2
490902 ,
490919 ¢
490903 ",
L90904
160905 /

o S

490921 ¢
490908 1
490909/
500922,
5009237/
150912, 12
150913 r 2
150914, 2
150915 ¢ 1
160916 » 1.

1

1

wwm-—\m'

140917 4
150919 ~

L y

HOOK,ENGINE 2.60-=3.90-4.110
STUD,M 8X 16 -

BOLT,Mm 8X 16

NUT M 8
WASHER,SPRING D 8
HEAD,CYLINDER CPL 3. 90 719

ok o o DRDER -
"CAP,SEALING :
“CAP,FREEZE

PLUG,PIN CRANKQHAFT

GUIDE,VALVE 'INTAKE H=HE
GUIDE;VALVE EXHAUST. H=HE
BOLT,CYL.HEAD

STUD,CYL.HEAD 2. 6n-3.9n-4.

NUT CYLINDER HEAD '

PLUG,CYL HEAD .

GASKET ,CYL™ HEAD 37 90 _
SHIM,CYLINDER HEAD" 3 90 iy
WASHER,SEAL: -

o MRS S (M) Gat GE A G e Vs dhe W ANS G D W e e Pk Mt Ge A

D ATE

J L J
REMARKS

1
e

)

fum S Sem e Piar b s Gmm Pmm e S e mw S see Pme S Gmm Gm A Sme 4 e Sems Pumm Pom Sem fem tem PEm Sum S Sew Som

J L J Lo L
ITEM PART.N QTY"

GROUP DE SCRIPTION.

§






Yopme L J \ ; [ L ] ¢ t J L

EM PART.M @TY D E S C R I'P T ION™ REMARKS o
1 151n01, 3 VALVE,INTAKE ! i
2° 151002 / 3 VALVE,EXHAUST .
3 491003 ¢ 6 SPRING,VALVE , !
L 491004/ ' & RETAINER,VALVE SPRING !
5 491005/ 12 COLLET,VALVE SPRING !
4 491004 » € SEAL,VALVE .STEM !
7 491007 + 6 CAP,VALVE - . L !
3 161008 7 1 SHAFT,ROCKER' ARM 3 “on o
* R ORDER 8 !
n 491009, 2 SCREW SET 2,- PR ' !
1 491011, 3 BRACKET,ROCKER ARM” ! .
2 491012, 3 STUD,CYL.HEAD- ROCKFR ARM ! .
3 4910137 3 NUT . ! ! e
14 491014, 3 WASHER,PLAIN ! 5
5 491015 7 1 SCREW,SET ‘ L o ' R T
6 L91N16 , A WASHER - T - e b b
|7 491017, 2 SPRING,ROCKER ARM - ! : | Wl
I8 491018 , 2 CIR=-CLIP,EXTERNAL 4 '
19 151019 7 6 ASSY,ROCKER ARM 2.60-3.90 !
* o ORDER 19 !
21 151022 » 6 BUSHING,ROCKER. ARM !
22 491N22, & SCREW,ADJ.ROCKER ARM !
23 301491, & NUT !
|
!
|
|
|
!
|
!
l
!

PAG.

ENGTINE TYypPE ! ' ‘I GROUP DESCRIPTION. . 1n nn A g
P 121.00004" MH

3.90H ! ! VALVES + SPRINGS.

- o 0 2o o > - e o oo S o e e | .l____—________-_______

e o e o e o o S e e e 8 e W o P B e a0 0 o A T A S o S 0 o 8 e e (8 3 o S w8 A G S P e 4 e B B e % D D S8 0 R 8 P e 0 e et e o - - - -



00
' 110004
31 '
302
" .




. . \ . .
L . 8 i Lo L J © J L J L H i J

EM PAﬁT NQTYDESCRIPTION:™ REMARKS ITEM PART.N QTYV
1 491101, -6 TAPPET ! 34 151129. 1 C=RING
2 491102 7 & ROD,PUSH , ' 35 151130, 1 PIM,SPRING RETAINER.
3 501401, 1 CAMSHAFT,CPL.3. 90 ! 36 151131 . 1 SPRING,INJ.PUMP -
4 5N1140, '1 CAMSHAFT,3. 90 ! 37 141301 ,. 1 BOLT,STOPPER ADJ
5 491104, 2 PLUG * 7 - , S I 38 151133 1 NUT,M 6
6 491105 4 1 GEAR,CAMSHAFT H-HE . | 39 492104, 1 GASKET,COVER' :
7 491104 ¢ 1 KEY,FEATHER . I ! 40 49D119_. 4 DOLT,M 6X 18 ', i
3 491107, 1 STCPPER,CAMSHAFT . ..o -, ! o
9 491108, 1 CIR=CLIP,EXTERNAL" ! Lo
0 490508, 2 BCLT,M:i6X 14" . ! 3
1 491111, 1 GEAR,IDLE CPL. 2 ! "
x oo . _ORDER 11 !
3 491112, 2 BUSH,IDLE GEAR ! :
L 491113, 1 COLLAR,IDLE GEAR NOI ! :
5 491114 + 1 COLLAR,IDLE GEAR NO2 !
6 461115, 1 CIR-CLIP,EXTERNAL - - !
7 491116, 1 SHAFT,IDLE GEAR ! "
8 491117+ 3 BOLT,M 6X 16 ! A
9 491133+ 1 COVER,FUEL CAMSHAFT ! -
‘N 491119. 1 GASKET,COVER 0IL pump !
'1 491134, & BOLT,M 8X 18 : : !
12 151125, 1 ADJUSTMENT, GOVERNOR CPL !
'3 151126 7 1. SCREY, AD[USTING 'IDLING. CPL !
* o L - ORDER 23 !
* ORDER 23 !
'6 491129, 1 NUT !
'7 491130/ 1 NUT,CAP !
'8 491131, 2 WASHER,SEAL !
29 491132, 1 CAP,NUT : !
i1 151127, 1 LEVER,ENGINE STOP CPL !
i1 151728, 1 COVER,INJ.PUMP !
* : ORDER 30 !
* ORDER 30 !
ENGINE TYPE ! ! GROUP DESCRLPTION.
3.904 ! I TIMING GEAR 3
_________________________ | | e oo o e o o e o s G Bt e G e e e o
D ATE ! !
16/02/87 ! !




s

TR,

o i _n g ww st AL ipeli




ﬂg"
M PART.N

l

GTY D ES CRIP

L ; L L L

REMARKS

0
y

L

J

ITEM PART.N QTY &~

L ) \

b

L

| ) : . )
L i
. I

T IO "E'S CRIPT I ON
150401+, 1 SCREW,ADJUSTING 1 34 151322, 2 WASHER,SPRING D 5 .
150402, 1 MUT ! 35 491321. 1 .SUPPORT,FORK LEVER - °
150403 s, 2 RING,SEAL I 34 491322, 1 BOLT -
150404+, 1 NUT,CAP 1 37 491323/, 2 BOLT,M &X 28
150405/ 1 CAP,NUT ‘ ! '
151306 , 1 LEVER,ACCELERATOR * !
491312 7 1 KEY,FEATHER !
151129 , 1 O=RIHG-* , !
151309, 1 WASHER,PLAIN D 6 !
151310, 2 NUT,Mm 6 - 1
1513114 1 SPACER,GOVERNOR . !
151312 7 1. COVER,SPEED CONTROL . : !
491311, 1 GASKEY,COVER SPEED CONTROL !
495104 , 3 BOLT - !
490224, 1 STUD !
151133, 3 NUT,M & . !
490124 ¢ 1 WASHER,SPRING D 6 !
141301, 2 BOLT,STOPPER ADJ. _ !
491313, 1 SPRING,START GOVERNOR: v
161314, 1 SPRIMG,.GOVERMOR MO1 !
161315/ 1 SPRING,GOVERMOR NO2 - !
1513167 1 LEVER,GOVERNOR CPL. !
1513172 1 LEVER,FORK CPL,2.60N=3.9N !
151319, 1 LEVER,CPL.2.6N=3.90" : !
* C : ORDER 24 !
* ORDER 24 !
* ORDER 24 !
* ORDER 24 !
* ORDER 24 !
, * , ORDER 24 !
1513207 1 LEVER,FORK NO2 ' !
151319 , 1 LEVER,CPL.2.40-3.90 !
151321, 1 BOLT,M SX 16 !
ENGINE TYPE ! ' ! GROUP DESCRIPTION
3.90H ' ! ! SPEED CONTROL
= e e e S 2 G b S e s S e e 1 O e e o v e o o o e e e
D AT E ! !

) o e O " W 8 G o " B Bt P e e U e G P " PV B Tt TS P R Gt e WO D OO D RS G N o W G SR G Gy G Smp Bt Gt WS A Ghp W G G Ge B GG P G B Y D T S G v G S G G Gue e (NS G M B e G S M - G e S .







S T A B S
{ PART.N GTY D E S CRIPTTIOCN

j L J {

830123 -~
‘830124 s
8320460+,
832Nn61 ¢
6354460,
119149,
832N462 7
119139,
639105,

FORK
JOINT,SPHERICAL '
BRACKET ,REMOTE; CONTROLE
BOLT,HEX M 8X 10
NUT,M &

WASHER, SPRING D 6
EXTENDER,REMOTE. CONTROLE
WASHFR,CORRUGATED D 8
,NUT M 8 Low '

B U WU RPN, N N et |

R YR SR

e

Gam tom ew b tem tme s Sow e S 4 tem Gmw SR e Sem Sem Sem S Sew S fem v bew Sm P S See tem G G aw e b

INGINE TVY/PE
3-90” B _,‘Itz'

DRIVE SPEED CONTRNL

!

!

| o o e e e e e e e e e
) ATE ‘ ) !
24/0?/8? | !

- . o v o v = - --—-————-—————-— - - Y G e G e N MDA W e TED MM TET T Y Gr® D b Gme VS Ge Gar ) GNP TEP TP MR GUS N W G W G W G e G G W S T G G30 GAP SIS WM Wee S SN W GRG N WA TS s D Gmt

G e s tme s






el

{ PART.M

151550/
1515027
491503 ,,
491504 /
109.1 SﬂS Va

491512 7
491513/
4915147
141515+

£90909 ~
491520 7/

4911067

4915227/
151513 7
491524 7
151523/
4915257
491527 7/
4915281
491526
161514,
.3D1493y
3N1492/
119141 »
4L, 98007,
151704 7
151705,
1464155Nn 7
151561 »
161562 ¢
151503,

——---—_———_—--————'———-——-————_—-—-——-—--————.——--—-———-—————-—----——--———'—-'—--—_-————-_—-

ENGIN

3.90H

e e - o o o et s 0 o 2 0 A 2 e S o v A B S e B B T e S e e e S O o e o o o 0 e S 0 o e e e e e

|
L

—~ NN X W N

@ty p ES CRIPTION"

METAL

W0 s W= NI N A = 3 — ) = (N

"SET

! , L ; L } L

J L J

REMARKS

PISTON,STD.2.60-3.90-4.110
SET,PISTON RING STD.
PIN,PLSTON
CIR-CLIP .
ROD,CONNECTING CPL.2. 60=3.

- - T - NRDER 5
BUSH,CONN.ROD SR
ROLT,CONN.ROD
METAL,CONN.ROD STD"

CRANKSHAFT CPL.3. 90
PLUG,PIN CRAMKSHAFT
GEAR,CRANKSHAFT -

KEY ,FEATHER. -
SLINGER,OIL".
SLEEVE,CRANKSHAFT
0-RING,CRANKSHAFT
BUSH,CRANKSHAFT ,
METAL,CRANKSHAFT 1 STD’
METAL,SIDE 1 STO

,SIDE 2 STD
METAL,CRANKSHAFT 2 STD
PULLEY,CRANKSHAFT D115

10

WASHFR,CRANKSHAFT

NUT, CRANKSHAFT

BOLT ,HEX ™M 8X 20
WASHER,SPRING
PULLEY,2. 60=-3. 90
ROPE,STARTER L=1150 "
PISTON,STD.3.90-4.110
PISTON,+0,50
PISTON,+0N.50 3.90
,PISTON RING +0,50

ITEM
ITEM
ITEM
ITEM

N = =

[

4

ITEM

{ i L

J

N oQTY B E

! CRANKQHAFT

;
w
(o]
=
-t
vl
_{
<
e
=

PART.
491545+ 2 METAL,CONK.ROD.0,2N
491555 / 2 METAL,CONN.ROD 0,40
491544, 1 METAL,CRANKSHAFT +0.20
4915554 » 1 METAL,CRANKSHAFT +0, an
491547 , 3 METAL,CRANKSHAFT 2 0.20
491,557, 3 METAL,CRANKSHAFT 2 0,40
491548, 2 METAL,SIDE 1 . N.02 o
491558 2 METAL,SIDE 1 Nn.04 .
491549, 2 METAL,SIDE 2 N.02
491559, 2 METAL,SIDE 2 N,N4

I PROUP'DFQCRIPTIONf



15.01

150104

. . : S e e e B T ST
k ; [._____ﬁ\ = ‘ \ . \ p R N o ; Lt
L ¥ _— e L. : . ] : { ‘ : J
| : : N . . . J



. - - ey PO - ey -
; 1,; ’\ , i L i 4 i { ,l { ‘l L
e ,\

Y PART.N QTY D E S C R I P T'I 0N

S ) T 1 ] ' ! . i ] '
| I ! J L d L. H L ; i
\l

REMARKS ITEM PART.N QTY ©¥ E S C R I P T I (‘ N

491532 / 1 DEARING,MAIN 1 CPL

H
* ' “NHRDER 1 !
ok ' S ORDER 1 !
491533 ,' 6 BOLT,BEARING CASE NO1 !
491534 r 6 WASHER,BEARING CASE NO1 - !
491506 7/ 1 GRASKET,BEARINMG CASE' !
141535, 1 COVER,BEARING: CASE . !
491508 / 1 GASKFET,BEARING' "CASE COVER !
491534 / 9 BOLT,M 6X 2077 o=l 0o !
491537 ( 8 BOLT,M AX 25 .- ,{," T !
151529 7 1 SEAL,QIL’ SR T I
491538 7/ 1 BEARING, MAIN Aesv N02 , 5 !
* i o . ORDER 12 ! .
* j‘ N " .ORDER 12 ! )
4915397 2 BOLT,BEARING CASE : ! é
4915407 2 WASHER,BEARING CASE . !
501541 ; 1 BEARING,MAIN 3.CPL L : !
* - . ORDER 17 !
* 3 ‘ ORDER 17 !
1
’ !
t
I
!
!.'
1
1
1
.'g
!
!
!
1
INGINE .TYPE ' ' ' ! GROUP. DESCRIPTION.
3.9.0H : Y ' ! CRANKSHAFT w
- - —— e - o - = = e e e e vow oo | ’ . ' i | e e o e o e e e e S s e e e e e e e e e
)y AT E | ! : _ !
164/02/87 ! 1







R R ) P S N Y
" REMARKS ITEM PART.N QTY “3F

S CRIPTIGN

| PART.N GTY DE S CR I P T I0 N

161702, 1 FLYWHEERL,CPL.3. 90
" * : ORDER 1
491703 7 '

!
!
, 1 GEAR,FLYWHEEL !
491705+ S ROLT,FLYWHEEL !
491706 + 1 WASHER ,FLYWHEEL !
491707 , 1 PLATE,REAR END 2. 60-3.9N-4 !
490111/ 1 PIN,CYLINDRICAL | !
491709 & BOLT,REAR END PLATE !
497303 + 1 STARTER,MOTOR 12V N, 8KW 1P !
4096037/ 2 BOLT,HEX M 8X 25 !
497328 7 1 GASKET,STARTER: 2.60=3,90 !
151706./ 1 GASKET,REAR END PLATE !
1
]
!
!
I
!
%
I
!
!
]
!
!
!
!
!
!
!
|
!
NGINE -TYPE !. | ! GROUP DESCRIPTION.
3.900 s v | | . ! FLYWHEEL
----- - e @2 s e s e e e e | g SO
ANTE b | : :
6/N2/87 Lo - . _






d

5;?”

i 7 i 4 L 4

ITEM PART.N QTY

S T S O T

M PART.N QTY D E S C' R I P T I CN

ESCRIPTIT

1 PUMP,FUEL FEED CPL.
492502, 1 DIAPHRAM,FUEL .PUMP
492512 4 1 GASKET FUEL PUMP

492513, '2 STUD,M 6X 16°.

1511337, 2 NUT, M. 6. "
490124 4 2 WASHER,SPRING. D 6
512501, 1 PUMP,FUEL FEED CPL..MANUAL

4925017

Ces tam s Fmm Smm b s Ges Se um Gem Sas P Sm Seme s am

Sem tee tmm em tmm tem e tmm Gem fem tem e £

i

ENGINE .  TYPE ! .~ 1 GROUP DESCRIPTION: i
3.90H ' FUEL FEED PUMP

D ATE '

1.7/02/787

G e Sam g
some tem e e o







itk i L j Lo L ook J L

Vil . . . S i
1 PART.N QTY D ES CR X P TION *

REMARKS ITEM PART.M.QTY UE S CRIP T I O.N

- T s Ty A Am e Eme P Ev G e AN WG e WG GER Saw G M G mb 4G B SME FOS G BeE =P M T TED S S = S e e G G e el Gt S G e S S T G S A SuP G el G SuS Sab A s P SN GED R GEE P R TP G U S A TS SE v G TP e W WP G Gus G e dun e s ——r mt ot o e ——— iy

5021207 1 PUMP,INJECTION 3. 90 CPL !
5021117 1 SHIM,INJECTINN PUMP 3,90 + !
492138 7, 2 BOLT,M 8X 22 - !
492139 - 2 STUD,M 8 !
490903 - 2 NUT,M 8& . !
49N904 » 2 WASHER,SPRING D 8 !
502122/ 1 CAMSHAFT,FUEL CPL.3, 90 !
5021237 1 CAMSHAFT,FUEL 3. 90 !
492124, 1 BEARING,BALL ) 1
4921257 1 GEAR,INJ.PUMP !
492126 » 1.KEY, FEATHER ‘ !
492127, 1 SLEEVE,GOVERNER INJ.PUMP !
4921287 1 CIR- CLIP GOVERNER SLEEVE I
4921297 1 CASE,GOVERNOR BALL !
492130, 30 BALL,CAMSHAFT FUFEL . !
4921317 1 CIR-CLIP,GOVERNOR BALL CAQE !
492132 , 8 BALL,BEARING GOVERNOR !
491103 , 1 CIR-CLIP,EXTERNAL !
492134 ) 1 BEARING,BALL !
492135, 1 CIR-CLIP,EXTERNAL !
4921367 1 STOPPER,FUEL CAMSHAFT !
140123 7 1 ROLT,M 66X 12 3
492501 , 1 PUWP,FUEL FEED CPL, 1
492502, 1 DIAPHRAM,FUEL PuUMP !
492512/ 1 GASKET,FUEL PUMP !
492513 ,r 2 STUD, m 6% 16 !
151433, 2 NUT,M ' !
L9N124 7 2'wASHCR SPRING D 6 ) !
512501 7 1 PUMP,FUEL FEED CPL. MANUAL !
. 1
|
|
|
INGINE TYPE !, : ! GROUP DESCRIPTION ©
3.900 : Lo 1" INJECTICGN+FUEL PUMP"
_______________________ | B o ‘ 1 o o e et o o e e e 0 S
> ATE ! !

o A v 4 e e B e e G A e s s G S Sy G e S e AR e B 6 R g S B e B P D o e SO WY oS P P s S S G B B S0 s S G L B SO0 M B G G W S 4w B S SER O D TS (b (G M SN G S8 S ST S S G T P



AL

S




Bkt [ - it P T T L i L i L i 3 J L §oL i | 4 . [

o
e

4 PART.N QTY D ES CR I PT IO N

REMARKS ITEM PART.N QTY D E S CR I P T I O N,

50212N7s 1 PUMP,INJECTINN 3. 90 CPL . ‘ !
492166 / 2 GASKET,RING INJ.PUMP o !
4921657 1 SCREW,INJ.PUMP  ° ... v !
492167, 1 GASKET,RING IMJ.PUMP "~ .

492152 7 1 SCREW,RLEED INJ.PUMP

tam e bem tam G S tew tem = t

Gam tew tem brm dm b= 0=

ENGINE TYPE
3.90H ‘ ' L
DATE ‘
QINLIBT e L

210104 1
A VRN D e e i

E . S ! INJECTION PUMP

| e e o o e o e s 0 a0 e e o v s i o s e S
.

L




Y
. \‘




J 3 j |

-——_--——.—————————_—-——_——-———.—--————————————_——_—————_-————-———— —" - 8 G v G A G S ey W Gih S WO D = S e S0

INJECTOR,CPL.SINGLE

492107 -

492108 INJECTOR,CPL.DOUBLE
492109, 3 GASKET,RING INJECTORS .
492110/ 1 LINE,FUEL CYL.NO1 2. 6N=3.
492111 LINE,FUEL CYL.NO2 2. &ND-3.
502112 ¢ LINE,FUEL CYL.NO3 3. 90
492114 1 CLAMP,PIPE 1 LT

492118/ SCREW,M 5% 20 POUND HEAD
152116 7 GLOWPLUG,H=HE:

492117, CABLE, GLOWPLUG.

492101 » PIPE, FUEL OVERFLOW

1

2

3

1

1

1

2

4921157 2 CLAMP,PIPE 2
?

3

2

2

492305 s 4 CLAMP,HOSE

G oms S omm tam s S bam P Som Ve Sm Gmm Sam tem S Smm fam Semw Sam Sow Gam twm Avmn Sam S0m Cow P TEw Svm Sem o S Sim

ENGINE. TYPE ! . , . ! "GROUP DESCRIPTIONT
3.90H o T : ! INJECTION LIMES .

DATE | o | , - o
9/04/87 N L , - b




I
G, e i, o
v e

¢ e et T it 0 e i




: 4 . L o . L ) L i ¢ J J L b 3
M PART.N QTY D E § C R I .P_T I O N

—— e - v e e = v e Pe ae D A SRS WD N M S e S s b SN D e B G s P AN G T e S e Gulf B0 W G S T S e M WG S G G e Gl G UG SO S T D WD S W P - e S SO S G GRS S S G S S0 S M RS G e e Aol e

492107+ 1 INJECTOR,CPL.SINGLE
492108, 2 IMJECTOR,CPL.DOUBLE
492153, 3 NUT,NOZZLE INJ.
492155+ '1 FITTING,NOZZLE SINGLE
492154 7 2 FITTING,NOZZLE.DOURLE
£92172 7. 3 WASHER,NNZZLE INJ.
* R ’ ORDER 112
142200/ 3 SET,SPACER NOZZLE
4921437 3 SPRING,NOZZLE "INJ."
. 4921441 3 PLECE, DIQTANCE NOZZLE INJ.

!
!
!
!
1
1
1
1
.
!
492145, 3 ROD,PUSH 'NOZZLE INJ. !
492173¢ 3 NUT,NOZZLE INJ ! Ll
492313 7 3 NOZZLE,INJECTOR " — ! . ;
. ] . ] ;
i !
‘ !
: !
; !
‘ !
!
| ’ . !
; : !
_ . :
: L
. j !
] ? !
. I
!
|
!
]
1
!
ENGINE - TYPE ! . ! GROUP DESCRIPTION
3. 90H . S B ’ ~ - 1 NOZZLE HNLDER
. - o v o e W St o ma - (VPSR | . : . | o v ot e e ous s e v e o e e e
D A T E ‘ o ' _ !
9/04/87 SRR " N A

i . . . . . .
) . om B3 - e oo e o s oo s e e B Ge b G s B G 8 e B S0 B W e e e e B et Ut GO0 A S 0 o A BN S0 G e B R S e G e O St G S O e s o e S B G e e e e G B G A e e Sk s G a8 D G Sy



RIS
SN
LAl e

D —o . : :

-
Ne e - - ——— . .
. B
. .
~, . -~

AN Neenmopmmmemnmmcansacam) Jommay X
- AN ./ < s =L
ﬁ.v .
: ~ -— . . £
5
. ©n )
- I~ e
o1 : -l e 3E - T e .
! : o R e :
.- .
- L.
N




. . .
j . J L J L

R
M PART.N QTY D ESCRIPTTION

. REMARKS ITEM PART.N.
875400~ 1 FILTER,FUEL WITH PUMP H=-HE !
875100, 1 FILTER,FUEL CPL (H=HE) 1
875102, 1 FILTER,ELEMENT FUEL ‘H-HE !
5N2341, " cupponr FUEL FILTER 3 90 !
502311 . 1 HOSE, FUEL 3. 90 ! T
502320+ 1 HOSE,FUEL 3. 90 !
492304 » 1 KOSE,D 3 L= 180 !
4321347 2 BOLT,BANJO M12X1,5 P
300325 , 4 RING,SEAL D12 " !
644008 » 2 BOLT,HEX M10X 35 !
119143 » 2 NUT, min !
119135 A Z'MASHER PLAIN 010 !
875103 , 2 P[DUCTION,MI4X1 5- M12x1,5 !
300307 , 2 GASKET,RING D14 !
300290 ¢ 2 CLAMP,HOSE 8-10 v
439304/ 1 CLAMP,HOSE 15-24 !
835020 , 2 BRACKET,AND PLATES CPL. !
119136 + 2 WASHER,SPRING D10 !
oot ,
!
!
!
!
!
!
1
|
1
i (
!
!
!
|
NGINE - TYPE ! : ’ ! GROUP DESCRIPTION -
3.90H | e 1 ‘ ! FUEL FILTER ASSY.
——————————————————————— 1 N . !-_~_;_________;;;;
ATE ‘ R - ' !

/02787 - L | | !






ik . L L i L it i L { J
AR

M PART.N QTY D E S CRIPT I ON REMARK S

493151, 1 SUPPORT,0IL FILTER

4931567 2 0-RING

493155 7, 1 0=RING = |

493152/ '1 ROLT,0IL FILTER SUPPORT HE

493157 / 1 NIPPLE,OIL FILTER

493150+ 1 FILTER,0IL -

4931544 1 NUT,M16X1,5 NYLOC

300289/ 1. GASKET,RING D17
NGIMNE TyYPpE ! | ! GROUP DESCRIPTION
3.90H : ! ! 0IL FILTER ASSY.

+ e s 22 o e e e e e o e ot e e vn e mmmone | ) . . .
ATE I ! | . | !

6/02/87 A | | s




[
[
—

. LS
Cema e e Yo ' s : v .
R . o T
‘ ' X . " e e
. . T ’ '
vy !

—13 ‘
: . 16
, .




J L 8

L L s Lo L i L s L AR J : i L J L 4 [ . J ¢ s
M PAET.N QTY D E S CR:I P.T I O0-N. i ..REMARKS ITEM PART.N.QTYW E . §-C R I P.T

. 3 :' s
I.-0

CTRANSM,LYAZ,TEMP,120C,M14,1P & 300357

861602+ 1 !
494618 » 1 GASKET,HNUSING THERMOSTAT B!
. 154630 , 1 ROLT,SOCK. M &X 5N !
3N0307 2+ 1 GASKET,RING D14 !
494635/ 1 ANCDE,ZINC CPL M16X1,5 ! ,
3NN199, 1 GASKET,RING D164 (ALY ! ‘
514617 » 1 COVER,THERMOSTAT 4.110 !
3N2341 2, 1 GASKET,THERMOSTAT HOUSING = !
3NN27A # 3 BOLT, HEX M AX 50 !
4345117 1 THERMOSTAT, 40% !
494010 - -4 PILLAR,HOSE 3/8"G !
439306 7 S CLAMP,HOSE 15-24. !
156561, 1 HOSE,D13 L= 210 !
-154562 + 1 HOSE,D13 L= 85 v
301155, 1 HOSE,D13 L= 450 !
8753504 + 1 PLUG,HEX M14X1,5 & 856000 !
514616 / 1 HOUSING,THERMOSTAT 4,110 ! :
404615+ 4 BOLT,SOCK M 6X 20 ! ;
119149 » 8 WASHER,SPRING D 6 ! :
!
|
!
!
|
1
t
!
]
I
!
N i
! b
1
ENGINE TYPE ' . ! GROUP DESCRIPTION
3.90H ‘ o ! GRP. CIRCULATICM. .
- o o e we o o o s o ——— . s v ot oo won e | ] o e o o e o e s e e o o e 0o e e e e
D ATE v , !
6/0¢&7 838 ! ' !




IR

A e 1 e sy
e e e
]

;

P T e

S

e Vbt a8

(O .




il { 5 { i { | i , 4
W ! ‘ N i J L R L

‘M PART.N QTY D E'S C R I P T I:0°N

j N 3 L ] L. J

- REMARKS ITEM PART.N QT4

505401 .~ 1 MANIFOLD,INTAKE 3. 90 !
)" 495102, 1 GASKET,INTAKE MANLFOLD NO1 !
} 495103 7/ 2 GASKET,INTAKE NANIFOLD NO2 !
L 4951047 ' 4L ROLT !
; 165105, 1 BOLT 1
y 4901247 7 WASHER,SPRING s !
7 494512 + 3 GASKET,EXHAUST MANIFOLD !
§ 494515 7 A STUD,M 6X 99 = !
) 494516+, 6 NUT,LOCK M 6 !
) 504511, 1 HOUQING,EXHAUST MANIFOLD 3. !
| 494513, 1 MIXER,2. 60-3. 90 -4.110 o
2 494514 7 1 GASKET,MIXER i
3 494517 , 5 CAP,FREEZE !
L 494518 - 2 STub,M 88X 70 !
5 494519 , 2 STUD,M 8X 24 !
5 494520 7 4 NUT,LOCK M 8 !
? 635459~ 6 WASHER,PLAIN D 6 !
3 119139 s 4 WASHER,CORRUGATED D 8 P
? 4L,94635 /7 1 ANCDE,ZINC CPL M16X1,5 !
J 3nN199 7/ 1 rA°KrT RING D16 (AL) !
1 4340557 1 ELBOYW,M—F 3/8"G !
2, 494010, 1;PILLAR,HOSE 3/8"G !
3 639853 / 1 PLUG,HEX 3/8"6 !
4 439306, 2 CLAMP,HOSE 15-24 !
5..496n45/ 1 HOSE,CARTER DEALR =
6 634621/ 2 CLAMP,HOSE 44-56 !
7 301058 / 1 HOSE, 04N L= 40 !
8 301330, 1 FILTER,AIR HE !
. ]

!

!

!

!

. - - . M s S0 b D M B P e S S e G A T S M St v e b W S e W M G S5 BT GmS MRS G G D e W e G S e o G " G Gy G e e T G=p D Y e B U e GuE m A AN GND Gmb GV AP S S G R Gy Gt Sub Sy W W el Wb Geb Smb

GROUP DESCRIPTINN
FXHAUST MANIFOLD -

........
i i ave S v U Gt W e G AN SEe SN G SeE Sae SR A N SW IS GED MO M6 SN G G WU W G S G e S Gm SIS G Be VI G oSS e G S8 08 — o S . Cw WD W G G I mas IS WS G A S D G b Gmb GUR GEE B M W Gmt Gmp Sub P SN0 WS G S B M Gme a8 Su



<Ly




AN L ) Lo { y L 1 L )

WY

T NQTY DE S CRIPT IoON?®

oL FEN oL S T

REMARKS ITEM PART.N QTY"

.

ESCRIPTTIONY

M PAR

5040N1, 1 PUMP,WATER F4B=9
494010+, 1 PILLAR,HOSE 3/8"G
434051, 1 SOCKET,HOSE 3/8
1640257 '1 ND-RING .
164024 . 1 FLANGE ,WATER PUMP
154025 s 1 0-RING :
494N04L/ 2 CLAMP,WATERPUMP
300057 , 2 STUD,M 8X.20
119138 , 2 ‘WASHER,SPRING D 8~
639105, 2 NuT,M 8 LOW i
164024 . 1 BOLT,SOCK M &X. 16
604615, 3 BOLT,SOCK M 6X 20

Veam vem eew tm tam cmm S gmm 2s Sww e Se S tem Gas S0 Gam fem fhm Pmm Gam fhe Pew it fem Sam b Smm tem Cmm e Pmm bem

ENGINE TYPE ! ! GROUP DESCRIPTION’
3.90H P ! SEA WATER PUMP ASSY

D ATE I T . o - t
6/N&I 83 . . N ) S A !







A L . L i L ; L i L P | L i L j Y 4 L i
far _ - ey N , L
M PART.N QTY D E S C R IPTION REMARKS ITEM PART.N QTY D.E' S C R I P T I.C
303689, 1 HOUSING,WATER PUMP F4D-9 !
! 303690 / 1 SHAFT,WATER PUMP F4B-9 !
b 303693 4 1 RING,RETALNIMG WATER PUMP F !
- 303692, 2 BEARING,CASE WATER PUMP F4B ! )
| 434037, 2 RING,SEAL OIL WATER PUMP F3 ! *
v 34035+ 1 0-RIMG,WATER PUMP F4B-9 !
303687, 1 SCREW,CAM WATER PUMP ! 3
504034 [/ 1 CAM,WATER PUMP F4B=9 !
» 434013 , 1 IMPELLER,WATER PUMP F4B D 1 !
) 504028, 1 GASKET,F4B=9 !
303691+ 1 COVER,WATER PUMP F4B=9 !
' 303686 # 4 SCREW,COVER W/PUMP F358-9. !
i 5040014 1 PUMP,MATER F4B=9 !
: !
!
L
|
I
!
!
I
!
!
! !
|
!
: !
: !
!
1
.
!
I
ENGINE: TYPE ! ! GROUP DESCRIPTION
3.90H b , ! SEA WATER PUMP
e e o e e et e e 0 e B e e e e o ! | oo o o e - —— e ——
D ATE ! ; ,
29/01/ 88 ! !






| - J L i L J

(A . L ¢ o oL : N A
"E S CRIPTIO N

KT N QTY DE S CRIPTTION

: ‘ j L ] L J [P L

REMARKS ITEM PART.N QTY

M P

) N D e G WS Ges G TR N S S G G v S e e Gme At G B Gep P Gt NS Amp B e G AR MG G G G G e e VM P S D D Gmp S A G S G e G G G G D GEe GuS G M D G TR G Gt GMD Ot M e G St S GEE ENE GAd SNE SN GRS GMe e e ees Sme Gan
|

MANIFOLD,INTAKE 3. 90

505101, 1 !
495102 » 1 GASKET,INTAKE MANIFCLD NOT !
495103/ 2 GASKET,INTAKE .MANIFOLD NO2 !
. 495104/ ' 4 BOLT !
165105+ 1 ROLT !
490124, 7 WASHER,SPRING D A !
301330/ 1 FILTER,AIR HE !
496045+ 1 1OSE,CARTER DEALR !
439306, 2 CLAMP,HOSE 15-24 ° | !
| 301058, 1" HOSE,DAN L= 60 R.P, 304 €42 !
6346217 2 CLAMP,HOSE 44=56 . !
- 1
!
{
g
!
\ {
i
!
!
!
I
.
I
;
|
B
! ¢
{
1
{
:
!
ENGINE TYPE ! | '! GROUP DESCRIPTION
3.90H ; S - ! INTAKE MANIFOLD *
) - ——— o > 1 T o S0 0 7 e o o o o o ) | e mron cm e e s e e e [
DATE o ! _ r.



e




1 S L 5 L i L B L B L s

LR

‘M PART.N QTY D E S C.R.IP T I0ON,

| 439302 « 1 PUMP,0IL EXTRACTION
) ‘439304 / 1 HOSE,DRAIN PUMP

o o e o et o m o o e b e |
b ATE
17/D2/87

i i J

REMARKS

P Sem bew Gmw b tem bwm bim tmm S o

Gme Gt sme Gem b Smm S G S e fem

Sam tmm twm tam e Cme fm B S mm e

ITEM PART.N QTY B E § € R-I.P T I QuN,

! GROUP DESCRIPTION .Y
! OIL EXTRACTICN PUMP







eho L . \ ! L y L P

N L

M PART.N OTY. D E S CR I P'T IO N

151704, 1 PULLEY,2. 60-3. 90
119141, 3 ROLT,HEX M 8X 20
119138 ¢+ 3 WASHER,SPRING D 8
151705/ 1 ROPE,STARTER L=1150

e tmw e tam Vem

ta e bem b=

es Gem s e Smm it Sema Swm fem G P S e smm Smm swm &

om tem s tam tem tem -

T . i
- . - . 0 e @ . G G - W —— |

ol T PAGL LY

ENGINE "TYPE GROUP DESCRIPTICN
3.90H MANUAL START

DATE | | T

17/02/87

e s S e o 000 At S St v o B St 2 S P o o S B o e b v e Sy ok B B B 4 A e e D Sa0 S et o g o e O o M OO 000 e e S i e Sk S S s e 8 St G0 R e Bt e 8 e G P e i o e i o e o O B Sk b e e ot B o e 0

e i e ]
= v s o

!
.
i







. | .
. 3 4 . i

5E S CRIPTI-0N

S L j [ L s L ; s

oy

M PART.N QTY D E S CR I P T I ON

j L J L | L J L J i

REMARKS ITEM PART.N GQTY

497303~ 1 STARTER,MOTOR 12V 0,8KW 1P
497304, 1 RELAIS,STARTER MOTOR 2.60-3

ta= sme tmm S bt b e Sew swm b mm

G b be b dum S bem e =

Cmm hem tem tew tem tem Sew tem swa

e e tmn tem

ENGINE TVY'PE
3.901

.
.
o o o s ot e e e o 0 o m e |
.
.

' GROUP DESCRIPTION .
I STARTER MOTOR
1
1

D ATE
10/Nn4/87







Wk, L ; Lo L ) L J L
it .

M PART.N QTY D E S CR I.P.T I O N

REMARKS ITEM PART.N QTY D* ESCRIP T I O;N

- o e Sub Swt S et G . G S G N W G Ut e TAE P S D A S SEP SeP VP Vet S Eee Gt ey G S g AP G Ea) Gl S e W e e G G S G Gme e S GRS D Gt B M G NG AN M6 WD GAP LS MER G TS G Gv G G S Gv G e G G S B G e

ALTERNATOR,14V=55A MOTOROLA

437500, 1 !
' 497313, 1 SUPPORT,ALTERNATOR 2.60N !
L 49731400, 1 SUPPORT _ !
. 434009, 1 V-BELT,SPZ 737 LW !
24025+ 1 BOLT,HEX M 8X 85 !
. A39105 2 4 NUT,M 8 LOW !
' 494519 , 3 STUD,M 8X 24 - !
. 119139 s 4 WASHER,CORRUGATED D 8 !
24015 7/ 1 NUT,M B A? _ !
) 497323+ 2 ROLT,HEX M 6X 80 ! .
4973217 1 COLTLHEX M 8X 45 ! .
} 119149, 2 WASHER,SPRING D 6 ! -
. ! :
1 '
!
! g
1 ;
3 i
; .
i
|
!
|
!
!
.
|
1
]
!
!
!
|
1 . ! GROUP DESCRIPTION =~ .
3.9.0H . 5 . - o ! ALTERNATOR ASSY,STD .
________________________ . . | ot o s e o e o o e o e
D ATE ! |
25/N2/787 ! !




R




T ST L L

Lo L v

| PART.M GTY D ES CRIPTTIGCN . REMARKS

437500, 1 ALTERNATOR,14V=-55A MOTCROLA !
301763+ 1 REGULATOR,ALTERNATOR 14V=55
301698/ ' 1 HOLDER,CARBON BRUSH 14/28V-

t. b tmm G b b

S tms has rve o b

tr e e tmm emw tmm tmm e e S tem Cmm S fem ¢

INGINE TVYPE ! GROUP DESCRIPTION 73,017
3.90H !' ALTERNATOR . '
{

{

.

I

.

T S S S s D i ) S G G WS G e e S e M {
" .

!

.

{

.

Yy AT E ) '
-1/02/ 88



D




o i L

EM PART.N GTY D ESCRIPTICN

) L J L ; 4 i L J \ i L 1 { J

" REMARKS ITEM PART.N CTY.

|

1 8560007 1 PANEL,1 INSTRUMENT TACHO CP !
2 8517257 1 SWITCH,BOR,TEMP,10N7C,M14,1P !
3 851701/ 1 SWITCH,ASI,PRES,0,3E,M10,1¢ l
Lt 851402 7' 1 WIRING,INTERMEDIATE ( 4 MTR -1
5 851515, 1 WIRING,ENGINE .H-HE !
. 1
| !
.
!
!
; !
1
!
: !
+ !
!
-
v.'\. !
{
i
L
) !
: ;
e
: :
't .|
' !
!
g
!
" !
{
ENGINE TYPE !
3.90H !
- . o o o . B e e = G b S i W e s 008 -}
b AT E !
- 2/02/838 Ry

! GROUP DESCRIPTION ‘'
! INSTRUMENT PANEL STD’



e o,

. 740104

—n




{ J { i g A
SCRIPTION

Py i L ; L i L i L j L E

ey

EM PART.N QTY D E S CRIP T ION

REMARKS

. e B G S S G Smn T S GmP e e e Gum M A e P WeD ¢ M) GEn G SO M e Smn T e e G EE M G Bt M AEn G FEE W G CUE GEm e G Gt Gy Mt St ey v S A AR AP M L Gan Gy G Mo Gmm e SvS Gub WD S WA Gt GeD B eSS TMS THG MGG Ghe MaS GAS M M Gam Smb e S

1 3004207 1 PANEL,S INSTRUMENTS 12V CPL
28414027 1 TRANSM,YAZ,TEMP,12NC,M14,1P
5 3004287 1 TRANSM,YAZ,PRES, 6B,M10,1P
t 851405/ "1 WIRING,IMTERMEDIATE ( 4 MTR
5 3N0394 / 1 WIRING,ENGINE -4.240-5.300/T.

L
.
'
o

b Some Seme Sem Gm crm Ao Gmm dae bhm STE sem Gm S Smm Sem Sem fem Gmm M Sem few P bems S Sem Sam fhm S S twm e b

ENGIH
3.90H

!

H

1

.

- > - - o - - > " - - o oo oo |
.

]

.

1

H

E. T YPE

INSTRUMENT PANEL L XP.:

DATE
2/02/88 -

- e . G e e G G Gne S e G 4 S S TGP B B e R O By ey @ G S G SR L e A5G s G B e e e Wt W S G T o o AP e e d Gt SR P S s S S G Y Gnp e Sk e S e e e i S Gus s 0 e e e S T Sm M S S b S b e o8 0.0 T e e em e P S B



' 740204




€M PART.N QTY D E S CRIPTION.

860305

[P R Y

851701 &
851402 ,
851515 ,

=~
R N R N U Y

.

ENGIN

D ATE

PANEL,1 INSTRUMENT 70% CPL
TRANSM,YAZ,TEMP,120C ,M14,1P
SWITCH,ASI,PRES,N,3B,M10,1P
WIRING, INTERMEDIATE ( 4 MTR
WIRING,ENGINE H-HE '

REMARKS ITEM PART.N QTY D E §

! GROUP DESCRIPTION:
! INSTRUMENT PAMEL" .

] e e e e -

J . J C

CRIPTION.




P
. Vi .
-“.‘l.‘il., i
PR . .
y . . e e
vt . .

8-12-13

M



L F R 3 L i k B L

e o
EM PART.M QTY D ES C R I PT I O N

( J L ; . : S

REMARKS ITEM PART.N QTY™ E § C R I P T I O.N-

1 85600N7 1 PANEL,T INSTRUMENT TACHO CP !
2°856NN% 7 1 PLATE,PANEL 856000 !
3 856010, 1 GASKET,PANEL 856000 !
L B56N0N2 /' 1 WIRING,PANEL 854000 !
5 856001/ 1 GAUGE,YAZ,TACH/HOUR,S5000,1P !
6 850404, 1 SWITCH,BOSCH STARTER + rlow !
7. 856004 - 1 BUZZER,SONITRON - !
8 856N05,/ 1 LIGHT,WARNING 0IL- RATT GLow !
9 854606 + 1 FUSE,S5AMP - !
10 856007 » 1 HOLDER,FUSE PANEL HF !
11 856003~ 1 LAMP,TACHO 12v-3W .. - g
12 856011 + 4 LAMP,MICRO 12V=1.,2W:.. !
13 856012 » 1 HOLDER,WARNING LIGHTS; !
P ,
g
|
|
i
;.
1
i
-
!
1
I
1
|
§
1
|
I
]
N |
ENGINE TYPE I ! GROUP DESCRIPTICM™
3,90 R . I INSTRUMENT PANEL - QTDL
_________________________ ! ’ 1 et oo e o e e e e e o e e o ot o
D ATE : ! i .
2/N2788 o e , Co!




P

'
: H
’




T O

"EM PART.N QTY D E S C R I P T I 0NH

L J L. j L : |

ITEM PART.N QTY

!

;

s CRIPT I

0N

1 300420.#° 1 PANEL,5 INSTRUMEMTS 12V CPL !
2 850309, 1. PLATE,PAKNEL 5. INSTRUMENTS !
3 3004274 1 GAUGE,YAZ,PRES,D- 6E ,12V,D !
4 861101, 1 GAUGE,YAZ,HOUR,12V,1P,D 52 !
5 840801 , 1. GAUGE,YAZ,VOLT, 8-16,D 52 !
6 860606, 1 GAUGE,YAZ,TEMP,20- 70,12V,D !
7 861014, 1 GAUGE,YAZ,TACH,5000,1P,D 85 !
3 3009677 1. BUTTON,PUSH L !
9 850404 /# 1 SWITCH,BOSCH STARTER + GLOV 1
1N 850572 » 1 LIGHT,WARNIMG CrL.12V GLOWP !
11 85057n, 1 LIGHT,WARNING -CPL.12V BATTE 1
12 851305, 1 WIRING,PANEL =~ 7 ' (.
. . : 1

{

]

1

!

-

!

!

. !

!

S

-1

!

!

!

!

!

!

!

|

ENGIMNE TYPE ! I GROUP DESCRIPTION:
3.90H N SR ‘ , ! INSTRUMENT PANEL:LXP
- - - -~ P - - = - o - | B . | P, P S
DATE R . ‘ !




IEIT

Caes

cu
’
-y S fo0
N toe f
T Tt
t
Yy o . ,
(ST :
1 ' ’ 0
9] ! B
=y L,
. - r




iy oot

EM PART.H QTY D E S CR IPTION. REMARK S

— - o - " > s it T Sve Bn m m = e mp AP T e S e B A B me e Ty ey TS G St She M e B0 W S8 G G E G e S e b S WA b G M S S G S M Ge GED ey S5m B G N S S VRS M i G G AT LS S M S S W S S S e e o e

PANEL,1 INSTRUMENT 7M* CPL

1.860305/ 1
2 850308 » 1 PLATE,PANEL 1 INSTRUMENT
3 860606 4 1 GAUGE,YAZ,TEMP,20- 70,12V,D
£ 851302, 1 WIRING,PANEL H-HE
5 850404 - 1 SWITCH,B0SCH STARTER + GLOW
6 850570 s 1 LIGHT,WARNING CPL.12V RATTE
7 850572 , 1 LIGHT,WARNING CPL.12V GLOWP
& 850571+ 1 LIGHT,WARNING CPL.12V-0IL-
9 850578, 3 LAMP,MICRO 12V '
ENGINE TVYPE ! _ ! GROUP DESCRIPTION -
3.90H : i: - 1 INSTRUMENT PANEL .
_________________________ [ e o o e oo s e o o s o e et e e e
D AT E ! !
L1027 88 ! !




1800004




v i L B L i

Lo L . : i L A ) \

"EM PART.N QTY D E S C R IP.T IO N

REMARKS ITEM PART.N CTY D E S CRTIP T I G'H

1T 151707¢ 1 SUPPORT,DAMPERPLATE 2.4A0 3.
C Tk ' NRDER 1

!
!
3 776050/, 1 DAMPERPLATE,D10N . !
4 4980017 '1 HOUSING,FLYWHEEL H=HE !
S 776011, 1 GEARBOYX,HBW1NO0 =1,79R !
6 776012, 1 GEARBOX,HBW10N0 =2,72R !
7 774340/ 1 GEARBOX,HBW150V-2,13R !
8§ 776335, 1 GEARBCX,HBW150V- -2, 99R !
9 498030, &.STUD,M 8X ‘35 !
0 119147, 8 BOLT,SOCK M 6X 12 ! '
1 24016+ 6 BOLT,HEX M 8X 40 !
2 119146+ 8 BOLT,SOCK M 8X 30 !
3 635917, 2 BOLT,SOCK M 8X- 40 !
4 1191397 20 WASHER, CORRUGATED D 8 3
5 27322 10 NuT,™ 8 : ' ! Ly
6 1191387 10 NAQHER SPRINC o 8 ! :
i
1
!
!
! .
1
|
1
!
i
i
: !
!
. I
. 1
ENGIMNE TYPE '} 700 . ' GROUP DFSCRIPTION
3.onH ”"i L | - , _ ! FLYWHEEL HOUSING
...... O . I...-_........_............_............
DATE RTINS S : 3 |
10/04787 4 ! R ; !






|

'EM PART.N QTY D

1 776N11,. 1
2776012, 1
3 776335, 1
4 776340, 1

ENGINTE
3.90H

e o D W P G Gmb Gup A S G G e O am e GG S GAR WY G G Y

D ATE
19/02/37

{ L ; i J L

FSCRIPTTIO

GFEARBOX,HBU1NO —=1,79R
GEARROX,HBW1ND -2,72R
GEARBOX,HBW150V=2,99R
GEARBOX,HBW150vV=2,13R

TYPE

N

i H

REMARKS

i

ITEM

fwe Sem tems Sem trm Sme b bmm e 8=

Gam rers Beme G hem S S fww A b= e Sww SAe S e Sem e

]

PAR

T.N QTY:







;

"EM PANRT.N

-—

609901, 1 KIT,TOOLS
2169000 . 1 SET,GASKET EMGINE 3, 90H
3 169ﬂﬂ2al 1 SET,GASKET MARINE 3. 90H

5169001/ 1 KIT,GASKET ENG+MARINE 3. 90

%@me SET Gasker UPFER 2. 9ok

Sy ood LTS GMSlT EFT 3904
A8 o5 G GASKer 1ARAL 3P H

Als0q0  SET GainEr LOVER 3.90H

ENGINE TYPE ! o ohoh 1 GROUP DESCRIPTION”
3.90H J O I I ! TOOLS - GASKETUSET

e o o o - s e s ne e et e o s s o o e ot e S ameme | T 1 S 1 e o e e o ot o o e 4t b ot e e O

DATE T _ i
17/02/87 . Lo o




——




EM PART.M QTY D E S CRI'PTION ‘REMARKS ITEM PART.M QTY' D E S CR I P T I 0-N.
1 301281/, 2 SUPPORT,MOUNT 2.40 3.90 4.1
: ok a ITEM 1

3 499051, 4 BOLT,HEX M10X1,25X 30

b 649721, 4 BOLT,HEX M10X 3D

5 119134 s & WASHER,SPRING DN

4 499N45, 1 SUPPORT,MOUNT REAR L

7 499044, 1 °SUPPORT,MOUNT: REAR R
* ' . ITEM A

7 300722, 4 MOUNT,RUBBER 45 SMALL

N 100051 4 STub,m12X 80

1 406153+ 12 WASHER,PLAIN D12

2 607313, 12 NUT,M12 S

3 3010837/ 1 MOUNT,RUBBER CPL.45.SMALL ,
* - ITEM 13

(.

\

3.9““

L

{ | L ) g l

L 1.\'?

1 i

S

4 { ! i J B

! ENGIME MOUNT

DATE | [ : '

i L t S j

REMARKS

GROUP DESCRIPTION' 7©97




T




Moo L { A R S B . Y
RIPTION

"EM PART.MN QTY D

| { ! L i ; J R S
X

REMARKS ESCRIPTION

EsC ITEM PART.N.QTY™%

"D Ges M P G B T W A S e S N e A b G b D W B G T e S S S M G e RS GAS e® A G M G St Gt Gmp ALG G P Mee G SN Gud G G G TG D G Gt IS G Geb CUP Gey Gup GmS SNV G SED Gum By S W W Gmt e SR b GvP SR SuS G Gmp Sk LS P VS W At TR Mes W SN S

FILTER,ELEMENT FUEL H=HE

1 875102/ 1

2 4931507 1 FILTER,O0IL

3 500502, 1 GASKEY,COVER CYL:HEAD.3. 90
& 434009, '1 V=-RELT,SPZ 737 LW

5 1524147 1 GLOWPLUG,H-HE

6 5N04N29- 1 SET,IMPELLER W/PUMP F4R-9

7 301521, 1 PAINT,NANNI BLUE 125CC

38 3N13477 1 INSERT,CASE..

9.3MN1348 / 1 INSERT,CASE BOTTOM

0 3M354, 1 CAGE,SPARE PARTS

11 434013/ 1 IMPELLER,WATER PUMP F4B D 1
12 504028, 1 GASKET,F4B=9 77

13 301R8657 1

CASE,SPARE PARTS CPL.3. 90H 1410

ENGIMNE TYPE !
3.90H s !
- > Gt 0 . TS G . " B o A o Gt et . S - - W - v ——
DATE ¢ P
1/02788 o




.

—
—



g . L i L ; L j ! j L L J L J L i 4 J Lo { ! L b J

Wt

EM PART.N QTY D E S C R I P T I 0-N  REMARKS ITEM PART.N QTY D E S CR I P T I.0 N:
1 3007337 1 COUPLIMG,FLEXCOP 4" !
2 300732 1 ADAPTOR,FLEXCOP & !
3 40401271 4 ROLT,SNCK M 8X 25 !
L 301226 / 1 COME,CLAMPING 4" 22° !
5 301104 » 1 CONE,CLAMPING 4" 25 !
$ 301105+ 1 CONE,CLAMPING 4" 30 !
7 301222+ 1 COUPLING,RIGID =—M- z
3 311,221, 1 COUPLING,RIGID -F- !
? 609157 , 4 BOLT,SOCK M10X.55: !
D 11914372 4 NUT,MIN R !
1 1191347 4 WASHER,SPRING DN - !
2.6497237 4 .STUD,M10X 20 ., .. ° !
3 4096037 4 BOLT,HEX M 8X 25 !
4 301450, 1 CONE,CLAMPING 4" 22 W/BOLTS !
3 3014517 1 CONE,CLAMPING 4" 25 W/BOLTS !
5,301,452, 1 CONE,CLAMPING 4" 30 W/BOLTS !
| | | ,
|
i
!
!
i
!
!
1
}
1
!
1.
1
!
!
|
ENGINE .TYPE ! : ' * ! GROUP DESCRIPTICN
3.90H S : ! SHAFT COUPLING -
= o e o o o e e e o o ! : , o E T e
D ATE - v | K - : !
8/09/87 ! : - A




. 1 1 ‘1 o
DESCRIPTION % Gﬁg9pi L DESCRIPTION % Gﬁg?Pl !
CRANK CASE/CYLINDERSi tol.00t ;: SEA WATER PUMP f 47.01} ° |
OIL PAN --OIL PUMP 1 01.01; | INTAKE MANIFOLD 151,007
TINING CASE. 102.001 ! OIL EXTRACTION PUKP ! g0.00! !
CYLINDER HEAD COVER 1 05.00y , MANUAL START 1 69.007 1
CYLINDER HEAD 1 09.00! : STARTER MOTOR t70.000
VALVES & SPRINGS 1 10.00, | ALTERNATOR ASSY. STD. 1 73,007
TIMING GEAR - CAMSHAFT ~ ! 11.00! ; ALTERNATOR SPARE PARTS L7301t !
SPEED CONTROL 1 14,00, , INSTRUMENT PANEL STD. 1 74,007
DRIVE SPEED co&TROL t14.01! : INSTRUMENT PANEL LXP. b7s01l :
CRANKSHAFT PISTONS ;1 15,00, | INSTRUMENT PANEL . 1 74,02, !
CRANKSHAFT ' 1501 ; INSTRUMENT PANEL STD. 75.000 1 :
FLYWHEEL L 17.00, , INSTRUMENT PANEL LXP. 1 75.01, :
FUEL FEED PUMP 1 20.00! ! INSTRUMENT PANEL 175,020 ! !
CINJECTION & FUEL PUMP 1 21.00, , FLYWHEEL HOUSING 80,00, | :
INJECTION PUMP. - ! 21.01! ! REVERSING GEAR ! 82.00! ! !
INJECTION LINES NOZZLES ~ , 22.00, , TOOLS - GASKET SET 90,00, | S
NOZZLE HOLDER 1'22.010 ! ENGINE MOUNT ' g1.00! ! !
FUEL FILTER ASSY. ! 23.00] | SPARE PARTS KIT 95.00) | ;
OIL FILTER ASSY. 1 31.00¢ ! .SHAFT COUPLING ! 96.00! ! !
6RP. CIRCULATION 43,00 | i b ;
EXHAUST MANIFOLD 145,000 ! ! P !
SEA WATER PUMP ASSY.  47.00) | S :
! ! 1 1 ! 1 1
INDEX 00.00 . | nﬂnnmﬂgqn%qxﬂ TR | GROUP DESCRIPTION 00.00 L 000004
CDATE '. :
IS |




